


ITEM NO. DESCRIPTION PART # 24" 36" 48" 60" 72"
1 Griddle Plate Assembly 24" 12000 1

Griddle Plate Assembly 36" 12001 1
Griddle Plate Assembly 48" 12002 1
Griddle Plate Assembly 60" 12003 1
Griddle Plate Assembly 72" 12004 1

2 Burner Assembly W / Air Shutter 1031 2 3 4 5 6
Air Shutter 1037 2 3 4 5 6

3 Aeration Plate 12005 1 2 3 4 5
4 Back Plate 24" 12025 1

Back Plate 36" 12026 1
Back Plate 48" 12027 1
Back Plate 60" 12028 1
Back Plate 72" 12029 1

5 Gas Pressure Regulator 3/4" - NAT. 1050 1 1 1 1 1
Gas Pressure Regulator 3/4" - L.P. 1051 1 1 1 1 1

***6 Grease Can (Old Style) 32329 1 1 1 1 2
*** Grease Can 6" X 19" X 3" (New Style) 31180 1 1 1 1 2
7 Burner Orifice Brass - NAT. 1700-39 2 3 4 5 6

Burner Orifice Brass - L.P. 1700-52 2 3 4 5 6
8 Elbow Orifice Fitting - Brass 1604 2 3 4 5 6

***9 Pilot Burner Assembly - 3/16 X 8" 32148 1 1 1 1 1
* Pilot Burner Assembly - 3/16 X 20" 32149 1 1 1 1 1
* Pilot Burner Assembly - 3/16 X 30" 32150 1 1 1 1
* Pilot Burner Assembly - 3/16 X 35" 32151 1 1 1
* Pilot Burner Assembly - 3/16 X 43" 32152 1 1
* Pilot Burner Assembly - 3/16 X 52" 32153 1

Ferrel 3/16" 1630 2 3 4 5 6
Compression Nut 3/16" 1636 2 3 4 5 6

*** Manifold, 24" 32317 1
*** Manifold, 36" 32318 1
*** Manifold, 48" 32319 1
*** Manifold, 60" 32320 1
*** Manifold, 72" 32321 1
10 Adjustable Single Pilot Valve - Brass 1607 2 3 4 5 6
11 Thermostat Dial - Black 30246 2 3 4 5 6
*** Thermostat Knob Cover 32327 2 3 4 5 6
*** Rotary Igniter W / Knob 28403 2 3 4 5 6
*** Electrode For Pilotless Burner 1257 1 2 3 4 5

***13 Valve Cover (S/S) 24" 32322 1
Valve Cover (S/S) 36" 32323 1
Valve Cover (S/S) 48" 32324 1
Valve Cover (S/S) 60" 32325 1
Valve Cover (S/S) 72" 32326 1

14 Imperial Logo 1204 1 1 1 1 1
Name Plate Speed Nut 1027 2 2 2 2 2

15 Thermostat 1102 1 2 2 3 3
16 Straight Fitting - Brass 1605 2 3 4 5 6

Ferrel 3/8" 1632 4 6 8 10 12

ITGA Series - Thermo Controlled Griddle - Denny's



ITEM NO. DESCRIPTION PART # 24" 36" 48" 60" 72"
ITGA Series - Thermo Controlled Griddle - Denny's

Compression Nut 3/8" 1638 4 6 8 10 12
***17 Adjustable Leg 4" W / Nylon Guide 3901 4 4 4 6 6

*** Bottom Plate, 24" 32309 ? ? ? ? ?
*** Bottom Plate, 36" 32310 ? ? ? ? ?
*** Bottom Plate, 48" 32311 ? ? ? ? ?
*** Bottom Plate, 60 32312 ? ? ? ? ?
*** Bottom Plate, 72 32313 ? ? ? ? ?


	Item 1
	Griddle Plate
	12000  24"
	12001  36"
	12002  48"
	12003  60"
	12004  72"


	Item 2
	1031  Burner Assembly w/ Air Shutter
	1037  Air Shutter

	Item 3
	12005  Aeration Plate

	Item 4
	Back Plate
	12025  24"
	12026  36"
	12027  48"
	12028  60"
	12029  72"


	Item 5
	Pressure Regulators
	1050  Natural Gas
	1051  LP Gas


	Item 6
	Grease Can
	12019  10x16
	12020  9x16


	Item 7
	Burner Orifaces
	1700-39 Natural Gas
	1700-52 LP Gas


	Item 8
	1604 Elbow Oriface Fitting

	Item 9
	10000-14  Pilot Burner Assembly
	10000-14S  Pilot Burner Assembly - Stainless
	1630  3/16" Ferrel
	1636  3/16" Compression Nut

	Item 10
	1607  Adjustable Single Pilot Valve

	Item 11
	1106  Thermostat Dial

	Item 12
	1105  Thermostat Besel

	Item 13
	Valve Cover
	12006  24"
	12007  36"
	12008  48"
	12009  60"
	12010  72"


	Item 14
	1204  Imperial Logo
	1027  Name Plate Speed Nut

	Item 15
	1100  Thermostat
	1104  Thermostat Saddle Mount

	Item 16
	1605  Straight Fitting
	1632  3/8" Ferrel
	1638  3/8" Compression Nut

	Item 17 
	1612  1/4" Plug

	Item 18
	1010  4" Adjustable Leg


